

2-Chlorodeoxyadenosine (Cladribine) for Hairy Cell Leukemia

Contact Physician: _____ Pager: _____

Diagnosis: _____

Cycle: _____ Consent

Weight: _____ Height: _____ BSA: _____

Adjusted IBW: _____ Adjusted BSA: _____

Allergies: _____

Cladribine 0.1mg/kg/day CIVI over 24 hours daily times 7 days (7 doses)

1. Hydration:

2. Pre-Medications: Minimal emetogenic potential

- Lorazepam: 0.5mg - 1 mg PO or IV every 4 hours prn nausea
- Prochlorperazine 10mg PO or IV every 6 hours prn nausea

3. Other Medications: (check the appropriate medications)

- Allopurinol: 300mg PO QD for _____ days
- Acyclovir: 400mg PO bid
- TMP/Sulfa: 80/400mg 2 tablets PO bid every Sat/Sun
- Antifungal:

4. Chemotherapy:

- **Cladribine** (0.1mg/kg/day) _____ mg/day in Sodium Chloride 0.9% 500mL IV by continuous infusion over 24 hours for 7 days.
Day 1=_____.

Signed: _____ Pager: _____

Reference: New England J Medicine, 322 (16), 1990: 1117-1121.

